Body,container reach stacker, SRSC45H1 WEN

 

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

12606359

Components, beam, main

1

2

13024639

Dee

2

3

A210111000038

Bolt

20

4

A210401000002

Washer

20

5

A210405000001

Washer

20

6

13158407

Plate, slide block

2

7

11486218

Block, sliding, main beam

4

8

10030816

Components, buffer pad

2

9

A210111000197

Bolt M10×25GB5783 10.9

32

10

A210401000001

Washer

36

11

A210405000011

Washer

36

12

A210111000240

Bolt

4

13

A210401000017

Washer

12

14

A210405000007

Washer

14

15

13158396

Plate, slide block

8

16

12058087

Block, sliding

8

17

12978874

Set, sliding block, upper

2

18

13024645

Plate, backup

4

19

10833167

Support, electric control cabinet

2

20

A210204000162

Screw

6

21

60262866

Chain, drag, telescopic

2

22

A820101331392

Support, hydraulic pipe

1

 

 

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

23

A210111000125

Bolt M10×16GB5783

4

24

10207101

Cylinder, telescopic

2

25

13563089

Gasket

8

26

11478611

Plate, lock

1

27

13563088

Plate, pressure

2

28

12588765

Plate, space, upper

2

29

12588756

Pad, rubber

2

30

12588758

Plate, backup

2

31

A210111000447

Bolt M16×100GB5782 10.9

4

32

A210405000003

Washer

8

33

A210319000012

Nut M16GB889.1

4

34

A820301015793

Shaft, pin, cross shifting

1

35

11484122

Ring, retaining

2

36

13024646

Plate, backup

8

37

13108339

Guard, board

1

38

A210204000132

Screw M6×25GB70.1

4

39

A210401000016

Washer

4

40

A210405000006

Washer

4

41

A210319000003

Nut M6GB889.1

4

42

A210356000006

Nut

2

43

13563084

Pad, buffer

4

44

A210319000004

Nut

2

 

 

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

45

A210110000340

Bolt M8×70GB5782

2

46

12196286

Stud, bamper

2

47

12187870

Stud, bamper

4

 

 

 

 

 


 

Item No.

Part No.

Description

Qty.

1

10207100

Assembly, cylinder barrel

1

2

A880803040036

Ring, guide, UP

3

3

B230101000219

Seal, rod, piston

2

4

B230101000065

Ring, dustproof

1

5

A210609000162

O-ring

2

6

12002149

Sleeve, guide

1

7

A880801010065

Screw M6×6GB79

1

8

12720571

Cover, pressure

1

9

A210208000001

Screw

1

10

10206486

Piston

1

11

A880803040047

Ring, guide, UP

1

12

A880806030022

Ring, seal

1

13

A210608000122

O-ring 30×2.65GB3452.1

2

14

10206485

Sleeve, spacer

1

15

10207098

Components, piston rod

1

16

A210804000002

Fitting, Grease

1

17

A210416000039

Ring, Snap

2

18

A221500000035

Bearing, Joint

1

19

A210414000012

Ring, retaining

1

20

10207092

Seat, cylinder

1

21

10209797

Package, sealing parts, industrial art

1

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

12604810

Components, beam, telescopic, left

1

2

13191928

Plate, retaining

2

3

A210111000053

Bolt

8

4

A210401000004

Washer

8

5

A210405000003

Washer

8

6

A210111000197

Bolt M10×25GB5783 10.9

16

7

A210401000001

Washer

28

8

A210405000011

Washer

28

9

A820101328209

Plate, sliding block, 1

8

10

12058087

Block, sliding

8

11

A210111000090

Bolt

2

12

A210401000017

Washer

10

13

A210405000007

Washer

10

14

11478611

Plate, lock

1

15

11482652

Ring, retaining

2

16

11172032

Pin, cylinder, twistlock

1

17

A210491000014

Pin

2

18

10759532

Shaft, pin

2

19

10759366

Baffle

2

20

A210804000001

Fitting, Grease

2

21

12608220

Support, sensor

2

22

A210204000147

Screw

8

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

23

A210501000025

Pin, Cotter

1

24

A210319000012

Nut M16GB889.1

1

25

12612646

Ring, retainer

1

26

A210307000017

Nut

6

27

A210111000025

Bolt

6

28

12783485

Components, left support

1

29

A210401000002

Washer

4

30

A210405000001

Washer

4

31

A210204000338

Screw

4

32

11479449

Groove, wire-towing

1

33

A210401000016

Washer

4

34

A210405000006

Washer

4

35

A210319000003

Nut M6GB889.1

4

36

A210204000132

Screw M6×25GB70.1

4

37

13559316

Mechanism, twistlock

1

38

13559331

Components, seat, twistlock cylinder

1

39

10762009

Spring, torsion

4

 

 

 

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

B210780000176

Connector

4

2

B230103005618

Hose, rubber

4

3

B210780000418

Connector

4

4

B210780000195

Connector

4

5

60028239

Body, pipe clamp

4

6

B230103006589

Hose, rubber

4

7

B230103000337

Hose, rubber

1

8

B230103004301

Hose, rubber

1

9

B230103007175

Hose, rubber

2

10

B230103004301

Hose, rubber

1

11

60014674

Body, pipe clamp

14

12

12920933

Group, valve, slewing

1

13

B230103004461

Hose, rubber

1

14

B230103003782

Hose, rubber

1

15

12618980

Group, telescopic side-shifting valve

1

16

B210780000042

Connector

6

17

60165339

Body, pipe clamp

8

18

B210780000025

Fitting, Elbow

6

 

 

 

 

 

 


 

Leave a Reply

Your email address will not be published. Required fields are marked *